

TeraPrint Produktunterlage

Gebrandete TeraPrint-Downloadunterlage

PRODUKT	Transparente Aufkleber
UNTERLAGE	Brandschutzzertifikat IJ40 - Transparent
TYP	fire_certificate
ORIGINALSEITEN	1
STAND	16.06.2026
DATEI	products/transparent-sticker/assets/documents/7c7de2a4016bf0fc1ed14c0a916baf349309715e4a22045312ba7c17607e0a8.pdf

Wichtig fuer die Produktion

Die folgenden Originalseiten bleiben in Format, Reihenfolge und Inhalt unveraendert.
Druckmass, Schnitt, Beschnitt, Sicherheitsbereiche und technische Vorlage wurden nicht veraendert.
Bei Zertifikaten, Datenblaettern und Pruefberichten bleiben Aussteller und Originalinhalte unveraendert.

TeraPrint Hinweis

Diese Datei ist lokal bei TeraPrint gespeichert und fuer den Kunden-Download vorbereitet.
Bitte bei Druckdaten immer die Massangaben und Beschnitt-/Sicherheitszonen der Originalvorlage beachten.
Bei Unsicherheit vor Bestellung oder Produktion TeraPrint kontaktieren.



26 November 2018

Flammability of 3M Products

Classification of fire behavior

1.1 Product

Material: **3M™ Scotchcal™ Graphic Film IJ40-10 laminated with 3M™ Scotchcal™ Graphic Film IJ40-114**

Substrate: **Glass**

1.2 Commissioned Testing Institute

MPA NRW, Auf den Thränen 2, D-59597 Erwitte

1.3 Classified according to Standard:

DIN EN 13501-1 : 2010

Fire classification of construction and building elements

Report of the classification of the reaction to fire performance no. 230009110-3, 16 September 2013

Classification using data from reaction to fire tests.

Testing according to DIN EN ISO 11925-2: Classification report no.: 230009110-2, 16 September 2013.

Testing according to DIN EN 13823: Classification report no.: 230009110-1, 16 September 2013.

The validity of the classification report no. 230009110-3 is not limited.

1.4 With reference to the standard and the present test reports, the company 3M Deutschland GmbH confirms the following resulting overall classification.

C-s2, d0

The product 3M™ Scotchcal™ Graphic Film IJ40-10 laminated with 3M™ Scotchcal™ Graphic Film IJ40-114, applied on glass thus fulfills the requirement set according to the test report result C-s2, d0.

3M Deutschland GmbH

Commercial Solutions Division

Zillikens

This confirmation refers exclusively to the named product combination. The basis are the mentioned test reports of the commissioned test institutes for the classification of the fire behavior. The validity ends when the product or the referring standard is changed.